
Reversible Rear Blade (Mounted)
LT





3

Parts Catalog

LT13817 (Revised: 12/2017)

	� Index
LT................................................................................................................................................ 	 4
Gang........................................................................................................................................... 	 4
Complete Horizontal Reverser.................................................................................................. 	 5
Blades......................................................................................................................................... 	 5
Friction Depth Wheel (Optional).............................................................................................. 	 6
Depth Wheel W/Bearing (Optional)........................................................................................ 	 7
Stickers....................................................................................................................................... 	 8



LT13817 4

Parts Catalog

•	LT

•	Gang

Ite
m Code Product description Al
l

LT
 15

00

LT
 19

00

LT
 21

00

LT
 22

00

LT
 23

00

LT
 24

00

*1 5022011279-6 Complete Gang Lt 1500Mm(Without Wheel) 1
*1 5022011280-0 Complete Gang Lt 1500Mm(W/Wheel) 1
*1 5022110004-0 Complete Gang Lt 1900Mm(Without Wheel) 1
*1 5022110005-8 Complete Gang Lt 1900Mm(W/Wheel) 1
*1 5022110021-0 Complete Gang Lt 2100Mm(Without Wheel) 1
*1 5022011623-6 Complete Gang Lt 2100Mm(W/Wheel) 1
*1 5022011281-8 Complete Gang Lt 2200Mm(Without Wheel) 1
*1 5022011282-6 Complete Gang Lt 2200Mm(W/Wheel) 1
*1 5022011283-4 Complete Gang Lt 2300Mm(Without Wheel) 1
*1 5022011284-2 Complete Gang Lt 2300Mm(W/Wheel) 1
*1 5022011285-0 Complete Gang Lt 2400Mm(Without Wheel) 1
*1 5022011776-3 Complete Gang LT 2400 (For Wheel) 1
*2 5441010020-0 Complete Blade 1500Mm 1
*2 5441010007-2 Complete Blade 1900Mm 1
*2 5340030035-2 Complete Blade Of 2100Mm 1
*2 5441010008-0 Complete Blade 2200Mm 1
*2 5441010009-9 Complete Blade 2300Mm 1
*2 5340030034-4 Complete Blade Of 2400Mm 1

Optional
*3 5498010273-7 Depth Wheel 1
*4 5498010256-7 Depth Wheel 1

Ite
m Code Product description Al
l

LT
 15

00

LT
 19

00

LT
 21

00

LT
 22

00

LT
 23

00

LT
 24

00

1 5022110001-5 Gang Lt 1 1 1 1
1 5022110022-8 Gang 1 1
1 5022011763-1 Large Gang of LT 1
2 5024010039-5 Smooth Washer Ø26,2 X Ø44 X 4,75Mm 1
3 5432090209-9 Flat Pin Ø1.3/8" X 295Mm 1
4 5432120073-0 French Head Pin Ø1" X 62Mm 1
5 5432120108-6 French Head Pin Ø28 X 105Mm 2

*6 5494010011-1 Complete Horizontal Reverser (for Depth Wheel) 1
*6 5494010005-7 Complete Horizontal Reversor 1 1
*6 5494010002-2 Complete Horizontal Reversor 1 1 1 1
*6 5494010003-0 Complete Horizontal Reversor 1 1 1 1 1
7 5558060002-5 Horizontal Articulation Lock 1
8 6020050116-3 Cotterpin 1/4" X 2" 4 4 2 4 4 2
9 6020050118-0 Cotterpin 1/4" X 2.1/2" 2 2

10 6020250323-6 Helical Spring  Ø28,5 X  Ø34,5 X 120Mm 1
11 6020390308-4 Lock Nma - Type "R" Ø4,5 X 80Mm 2

* Item 1 - See page 4
* Item 2 - See page 5
* Item 3 - See page 6
* Item 4 - See page 7

* Item 6 - See page 5



LT13817 5

Parts Catalog

•	Complete Horizontal Reverser

•	Blades

Ite
m Code Product description Al
l

LT
 21

00
 an

d 
24

00

LT
 15

00
, 1

90
0,

 22
00

 
an

d 
23

00
LT

 15
00

 a 
23

00
 Fo

r 
De

pt
h 

W
he

el
LT

 24
00

 Fo
r D

ep
th

 
W

he
el

1 5494010004-9 Front And Rear Reversor 1 1
1 5494010001-4 Front And Rear Reversor 1 1
2 5530210001-1 Horizontal Reverse Support 1 1
2 5530210002-0 Horizontal Reversion Support With Wheel 1
2 5530016771-2 Horizontal Reversal Support W/Wheel 1
3 6020310054-2 Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 1 1
3 6020311030-0 Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 1 1
4 5456130005-7 Hexagonal Nut 1.1/2" 6F Unc Wrench.2.3/8" Height.58Mm With Hole 3/8" 1

Ite
m Code Product description Al
l

LT
 15

00

LT
 19

00

LT
 21

00

LT
 22

00

LT
 23

00

LT
 24

00

1 5024010068-9 Smooth Washer Ø13,3 X Ø35,5 X 3,00Mm 5 8 8 10
1 5024010239-8 Smooth Washer Ø16,5 X Ø37 X 3,00Mm 7 8
2 5080020177-0 Bushing Of Ø21,6 X Ø26,9 X 136,5Mm 1
3 5280010001-1 Lateral Fixator Of Plate 2
4 5340010004-3 Blade Of 5" X 3/8" X 1550Mm 1
4 5340020010-2 Blade Of 5" X 3/8" X  965Mm 2
4 5274010001-7 Plate Blade 2150Mm 1
4 5340020011-0 Blade Of 5" X 3/8" X 1115Mm 2
4 5340020012-9 Blade Of 5" X 3/8" X 1165Mm 2
4 5274010002-5 Plate Blade 2380Mm 1
5 5441010021-8 Spare Blade 1500Mm 1
5 5441010001-3 Spare Blade 1900Mm 1
5 5340030036-0 Blade Of 2100Mm 1
5 5441010002-1 Spare Blade 2200Mm 1
5 5441010003-0 Spare Blade 2300Mm 1
5 5340030037-9 Blade Of 2400Mm 1
6 6020310231-6 Screw Type A3 1/2" X 1.1/4" 12F Gr2 Rp 5 8 8 10
6 6020310225-1 Bolt Of Tractor Blade 5/8" X 2" 11F Unc1A Cl12.9 Rp (Phosphatized) 7 8
7 5550010015-9 Rod Of Ø5/8" X 195Mm 1
8 6020310778-4 Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 2
9 6020010420-2 Pressure Washer 1" Media Industry 2

10 6020310760-1 Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 9 10
10 6020310754-7 Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 5 8 8 10
11 6020310760-1 Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 2 2 2 2
12 6020010412-1 Pressure Washer 5/8" Media Industry 7 8



LT13817 6

Parts Catalog

Ite
m Code Product description Al
l

1 5530016328-8 Depth Wheel Support 1
2 5326011784-6 Tyne of Deph Wheel 1
3 6020050118-0 Cotterpin 1/4" X 2.1/2" 1
4 5024010130-8 Smooth Washer Ø39 X Ø66 X 4,75Mm(Galvanised) 1
5 6020130108-7 Grease Fitting 1/8" 2
6 5024010298-3 Smooth Washer Ø17 X Ø44 X 4,75Mm 4
7 6020010124-6 Pressure Washer M16 Media 4
8 6020310818-7 Hexagonal Nut M16 X 2,00 Ma Cl8 Ch.24Mm H.13,00Mm 4
9 6020311210-9 Hexagonal Head Bolt M16 X 2,00 X 50Mm Cl8.8 Rt 4

10 5096010011-2 Protective Cap Of Shaft 2
11 5136060170-0 Plate Of Wheel Lock 2
12 5232011996-0 Wheel Shaft 1
13 6020010196-3 Pressure Washer M24 Media ( 2
14 6020310457-2 Hexagonal Nut M24 X 3,00 Ma Cl8 Ch.36Mm H.19,00Mm 2
15 6020310781-4 Nut M36 X 3,00 Mb Cl8 Ch.55Mm H.29,00Mm Without Crown 1
16 5498010260-5 Depth Wheel 1
17 5498010254-0 Complete Depth Wheel (Bushing) 1
18 5080010311-5 Bronze Bushing 2

•	Friction Depth Wheel (Optional)

16



LT13817 7

Parts Catalog

Ite
m Code Product description Al
l

1 6020350062-1 Bearing 32206 2
2 6020350306-0 Retainer Ø40,00 X Ø62,00 X 11,50Mm 1
3 6020130108-7 Grease Fitting 1/8" 1
4 5498010187-0 Complete Wheel With Support 1
5 5530016335-0 Depth Wheel Support 1
6 5024010298-3 Smooth Washer Ø17 X Ø44 X 4,75Mm 4
7 6020010124-6 Pressure Washer M16 Media 4
8 5024010039-5 Smooth Washer Ø26,2 X Ø44 X 4,75Mm 1
9 5096020002-8 Cap With Hexagonal Of Deph Wheel 1

10 6020050116-3 Cotterpin 1/4" X 2" 1
11 6020310800-4 Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00Mm 1
12 6020311210-9 Hexagonal Head Bolt M16 X 2,00 X 50Mm Cl8.8 Rt 4
13 6020310818-7 Hexagonal Nut M16 X 2,00 Ma Cl8 Ch.24Mm H.13,00Mm 4
14 5136060170-0 Plate Of Wheel Lock 2
15 6020311265-6 Hexagonal Nut M20 X 2,50 Ma Cl8 Ch.30Mm H.16,00Mm 2
16 5498010188-9 Complete Wheel 1
17 6020010403-2 Pressure Washer M20 Media 2
18 5530014942-0 Depth Wheel Support 1
19 6020130108-7 Grease Fitting 1/8" 1
20 5096010011-2 Protective Cap Of Shaft 2
21 6020350868-1 Bearing 32006Xj (Nsk) 2
22 5498010186-2 Depth Wheel 1
23 6020310336-3 Nut Km5 M25 X 1,5Mm 2
24 5232011447-0 Wheel Shaft 1
25 6020015919-8 Lock Washer Mb5 Ø25Mm 1
26 5024010614-8 Felt Washer Ø42 X Ø55 X 10Mm 1
27 5024010333-5 Smooth Washer Ø30,5 X Ø1.1/2" X 1,00Mm 1
28 5024010616-4 Felt Washer Ø29 X Ø55 X 10Mm 1
29 6020010259-5 Retaining Oring 1

•	Depth Wheel W/Bearing (Optional)

4

16



LT13817 8

Parts Catalog

Ite
m Code Product description Al
l

LT
 15

00

LT
 19

00

LT
 21

00

LT
 22

00

LT
 23

00

LT
 24

00

1 6020071776-0 Sticker Lt 1500 Baldan (70 X 650Mm) 2
1 6020071376-4 Sticker Lt 1900 Baldan (70 X 650Mm) 2
1 6020071777-8 Sticker Lt 2100 Baldan (70 X 650Mm) 2
1 6020071778-6 Sticker Lt 2200 Baldan (70 X 650Mm) 2
1 6020070828-0 Sticker Lt 2300 Baldan (85 X 650Mm) 2
1 6020071779-4 Sticker Lt 2400 Baldan (70 X 650Mm) 2

•	Stickers

Item 1






	Stickers
	Depth Wheel W/Bearing (Optional)
	Depth Wheel (Optional)
	Complete Horizontal Reverser
	Gang
	LT
	Blades

